DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-084-001 1/22



7}
5 Kits, Assemblies, & Common Parts
2 E
¥ 9
[}
< Coin Acceptor Components Part Number o)
. Optical Coin Acceptor 9021-092-002 g c<’
2 % Optical Sensor Replacement 9801-099-001 (_<|a g
% g Coin Drop Screws 9545-053-002 g %
o Retainer, Coin Acceptor 9486-149-001 S
-
£ Door Handle 9244-082-001
o8 Door Close Switch 9539-487-001 /
© Electrical Components Part Number
g 3 Relay, Motor Run (120VAC) 5192-299-001
E 8 Transformer, Ignition/Control (120VAC) 8711-011-001
3 Controls 120VAC (Blue) 9857-198-001
Controls 120VAC (Black) 9857-198-003
Heating Circuit Components Part Number
Ignition Control Module 9857-116-003
Ignition Electrode Assembly 9875-002-003 I
~ Thermostat, Hi-Limit 9576-203-002
% g' Thermostat, Overtemp 9576-207-008
£ g Fuseholder 9200-001-002
= Fuse 1.5 amp 8636-018-001
Airflow Switch 9539-461-009

Cabinet Components Part Number
Cleanout Duct Assembly 8" 9973-034-001

Control

=
)
£
Q
]
7]
<

" Section 7:

Parts Data
DC30X2
120V Control

Coin
Acceptor

o Part # 8533-084-001 1/22 Part # 8533-084-001 1/22 e



Parts Data

Kits &
Assemblies

FRECRTT IR

- ()
o Cabinet Group S s
£ 3 ey
- 8 Key Part Number Description Quantity B4
o * 9960-256-032 Door Assy., Loading Complete-Wht .........ccooeviviiiiiiiiiniennnn, 2 e
* 9960-256-034 Door Assy., Loading Complete-SS ......cccooiviiiiiiiiiiiiniennennnn, 2
§ o * 9960-256-035 Door Assy., Loading Complete-Chrome SS/CHR/BLK .......... 2
= g 1 9960-255-008 Door Assy., Loading-SS(ring only) ......cccooveviiiiiiiiiiiniennennnn. 2
8 o 1 9960-255-016 Door Assy., Loading-Chrome(ring only) .....ccccooeevieeiivninrennnn. 2
2 9982-280-014 Plate Assy., Hinge (Wht) NO Pin ...c..coovviiiiiiiiiiiciicciiecee, 2
S 2 9982-280-012 Plate Assy., Hinge (SS) NO Pin.....ccccovviviiiiiiiiiiircc e, 2
ﬁ 8 * 9545-012-015 Screw, Hinge t0 DOOK ....cvviiviiiiiiiiccer e er e 8
S Q * 8640-413-002 Nut, HINge t0 DOOK ....iiviiviiiiiccricce e e 8
3 9212-002-003 GIaSS, DOOK .uuuuiiiiiiiiiii it 2
4 9206-413-001 Gasket, Glass, BlacK.......ccovveviiieiriiiierinrri e e 2
* 9548-117-000 Support, DOOK GIass ...cc.cviviviiiiiiiiiieiin e 2
5 9206- 420-003 Gasket, Outer Rim BlacK.......covvviviieiiiriniieirrrnreen s e ceenn 2
6 9244-082-001 Handle, Loading DOOT .......coiiuuiiiiiiiiiiiiin e e e e 2
* 9545-018-017 Screw, Handle 1/4-20 X 3/8 ....ccvviirrriminiiiiininieeneneeeeeeeeeeenns 2
3o * 9531-033-001 Stud, DoOr CatCh ....coooviiiiiiicccreererr e 2
E 3 * 8640-413-001 NUE, HEX oot e 2
SO * 8640-413-003 NUE, ACOMN ettt s 2
= * 9086-015-002 Catch, Loading DOOr ......coviviiiiiiiiiciiie e 2
* 8638-190-009 Pop Rivet for mtg. catch ......cccovviiiiiiiiii e, 4
* 8641-582-006 [0 17 1] 3 1T I 4
* 8640-399-001 SPANG NUL Levueiiiiiie s eeerranaens .6
* 8650-442-001 Expansion Nut (After Serial D1.21180.036)........cvuuuiiiiieennnn. 8
7 9989-532-003 Panel Assy., Front- Lower (Wht) (LRG Vault)...........ccveeeee. 1
7 9989-532-001 Panel Assy., Front- Lower (SS) (LRG Vault) .......c..ccccvuunenen. 1
8 9989-513-002 Panel Assy., Front- Upper (Wht) .....cooiviiiiiiiiiiiiiecccnecceenan, 1
8 9989-513-001 Panel Assy., Front- Upper (SS) ...cccevviiiiiiiiiiiiieeiinseenneeenns 1
9 9545-008-020 Screw, Torx HD 10 X 3/4....ccoiiiiiiiiiniiiiiiiiin s eeeeeeeeennnnns 14
53 * 8541-582-019 LOCKWASHET ....vvvorveeriviessisisssses s sssssnins 6
= * 8640-399-001 NUE, SPFHING oivieeeeeeiiiiiirsss e 12
s 10 9544-047-002 Strap, Hinge (WhE) ...ooooiiiiiiierisiin e eeeeeeennnens 2
©2 10 9544-047-007 Strap, HINge (SS/Gray) ......covvvveverrmiiniiiiiiinnn e sesseeeeeeeenns 2
10 9544-047-011 Strap, Hinge (Chrome/Black) ........cccveiiiiiiiiiiiiniiiinieenns 2
5 * 9345-012-028 Screw, Hinge to Panel .......ccoooviiiiiiiiiiiiiinn v 8
B 11 9545-052-001 Screw, Door to Hinge Strap (Special Black Type) .............. 2
S8 * 8641-436-003 Washer, FIDEr .......cooiiiiiiiiiiiiicrsr e 2
&’ 12 9021-041-001 Acceptor-Coin, Optical .....cccovvevviiiiiiiiiii e 1
* 9486-149-001 Retainer, Coin ACCEPLON ...ivviiiiiiiiiiiiei e 2
13 9545-053-002 SCIEW cievirviruuiuiiiss s e e s e s s e e e s e e e e e e e e s s s s e s e e s e neeseeeeenennnnns 4
* 9801-099-001 Switch, Optical (Replacement) .......cccoovviiiiiiiiiiiiiiiinieennnn, 1
* 9472-001-013 Cabinet Touch Up Paint (White)........cccceirvierircieniccieencsieennns 1
* 8640-413-004 NUE, EIQStIC STOP...cicvereiiiiiiiisiersie e ses s s snens

o Part # 8533-084-001 1/22 Part # 8533-084-001 1/22 e



Kits &
Assemblies

Key
14
15
s
22
(C)
o X
- 16
) 17
™
t ﬁ 17
Se *
—~ 18
c = 18
s O
i 8 19
S *
*
*
20
20
21
. 21
2e 22
E2 *
=20 *
= X
*
*
23
24
*
25
25
26
e 26
55 -
hd X
< *
*
o *
£a *
Qo a
() 8 *
< *
*
*
*
*
*
*
27
*
28
28

Part Number

9994-030-001
9435-061-002
9435-061-001
9435-037-002
9435-037-001
9545-020-009
9994-031-001
9435-020-001
9435-028-001
9545-020-009
9412-167-002

9412-167-001

8650-012-004
6292-006-010
9095-043-001
9627-953-003
9857-198-001

9857-198-003
9435-038-002
9435-038-001
8650-012-003
9095-041-001
6292-006-007
9150-045-001
9627-855-001
8640-276-002
9501-006-001
9486-137-002
9209-037-002
9866-004-001
9866-004-011
9435-003-009
9435-029-001
9532-074-003
9805-029-002
9555-057-002
9545-008-001
8544-006-001
8545-061-002
9074-261-001

9277-041-011

9732-253-001

9732-102-011

9555-057-003
9277-053-001
9277-053-002
9527-007-001
9544-041-002
9942-038-005
9545-008-024
9807-099-002
9807-099-004

Cabinet Group Continued

Description Quantlty
ESCULCheon, UPPEr ...cveiiiiiiiiiiin i s

Trim, Overlay-Upper, Blue (After Serial D1.19217.025) .......cccceunn.. 1
Trim, Overlay-Upper, Black (After Serial D1.19217.025) ........cccun... 1
Trim, Overlay-Upper, Blue (Before Serial D1.19217.025) ............... 1
Trim, Overlay-Upper, Black (Before Serial D1.19217.025).............. 1
SCrew, #4-40 X 3/16....cicuiiiiiiiiiiie et 10
ESCULChEON, LOWEL ..cvuuiiiiiiiiiire e er e er e e e 1
Trim, Overlay-Lower, BlUe .......c..ovviiviiiiiiiicciriie e, 1
Trim, Overlay-Lower, BlacK........ccooevuiiiiiiiiiiiiiieserec e, 1
SCrew, #4-40 X 3/16....ciciiiiiii it 10
Nameplate Stack Dryer EXpress, BlUe ..........couveiiiiiirinnnnninnennnnns 1
Nameplate Stack Dryer Express, Black ........cccoeeviiiiirinniniiniinnnnn, 1
Lock and Key, Lint Drawer #6101 ........cooovvvrevniinnnnnrnnnn e eennnannns 2
Key 6101 only for LiNt Drawer .......ocoovvevveiieeeerereernennnns e AR
Cam, LOCK LiNt DFaWer .....ccvvuiiiiiirerinnissrrer s srsnss s sesnn s 2
Harness, Main-Electronic Control .........ccoviimiiiininieninnnnnecennnns 1

Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1
Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1

Overlay-Control, BIUE .......cuuuiiiiiiiiriiniiiiirii s rerin s sernn e 1
Overlay-Control, Black ......cc.ceiiiiiiiiiiniiiirii i rern e 1
Lock and Key, Control #6324 .........ccviiiiiinmiininnerrrr e 1
Cam, LOCK uuriiiii it e 1
Key 6324 only for COMPUEET......coovieiiiieieeeieeeererrerrene e 1
USB, ThUumMbAriVe......cceericrien it ssree s e ssre e ssn e snree e 1
Harness, Heat SENSOK........vviiiriiieiii e er e e 1
Wire Nut ConNNECtor GreY......ooviviivriiininireriins s s sersn e 4
Sensor Temp Control (after serial #200588) ........cccceevvivriinniinnnnns 2
Retainer - PUSh ON...couveiiiiiiiiiii e 2
Grommet, 3/16 ID ..oviiiiiiiiiiii 2
Lint Drawer Assembly, BIUE ..........ccevvriiiiiiimiiinneirnr e .2
Lint Drawer Assembly, Black ........cccooeeiiiiiimiiinnnnirni e, .2
Overlay trim, lint drawer, Blu€ ........coovvviiiiiiii e 1
Overlay trim, lint drawer, BlacK.........cccoeviiiiii i 1
Felt Seal ( back of lint screen assembly ) ......ccvvvveiiiiiiiiiiiiininnnnn. 2
Lint Screen Assembly ONLY (NO front) ......cevvvverermrniinnnnnnnnnnnennnnn. 2
Replaceable Lint Screen Only ......ooovvivviniiiininiineeren e 2
Screws 10Bx 1/4 Lint Screen Strap Hold Down .......c.cccccvuevvennen. 32
Leg, Leveling 1/27 ..o s 4
Leveling Leg WrencCh ... ssne e 1
Cover, Cabinet (TOP)....viiirerrriniirrirrin e s 1
Insulation Cabinet COVEr .......vviiiiiiiiiirrir e, 1
DDAD Kit for Dryers without Neutral and using 208-240 volt .......... 1
LP Kit fOr DDAD DIYEIS....uvuvrueiiisireieisesessssreereseerssssnsnsnnnsesesenns 1
Replaceable Lint Screen Fine Mesh Only ........c.ccoviviiiviiiniinicnnns 1
Insulation-Front Panel-Top Half ..........ccovvriiviiiiiiiiieeeeeeeeeees 2
Insulation-Front Panel-Lower Half..........covvvviiiiiiiiiiniieeeeeeeeeees 2
Standoff Wire Saddle.......ccoovveiiiiiiieiieecerrrrrsr e 8
Strap - Bead Tie....cuvvuiiiiiiiiriiin i rrri s s e 1
Vault, COIN BOX vivvicveeeriiieesiireesssnessssseessssseesssseessssnessssseessssnnessennes 1
Screws, Mounting-Coin Vault ..o e 2
Coin Box AsSY, Large BlUE .......ccccevrieniirinsinnnes s s 1
Coin Box Assy, Large Black .....c.cccvvinriinninninnin e

UOISI9AUOD)
abejjoa

o Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 °



)]
)
%3 Control Parts Group
2 g 8 5 2 3 a
* 4 Key  Part Number Description Quantity
0
- * 9857-198-001 Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1 g
o e * 9857-198-003 Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1 [l
s 9 1 9826-008-001 TIOUGH ASSEMDIY .evrevveereeeeereesesesseeesessesesessessssesessssesensesesseees o &
So 2 9035-062-002 BULLON-PUSh, CONEFOl, BIACK ...uuuueeeeeesssssseessssssssnsessssssnsnneees ] S °
2 9035-062-001 Button-Push, Control, BlU€.......cccccvvcveeiiireniisrre e sceeen e 2
= | 3 9538-166-011 Spacer-Metal, 4MM ... 4
S 4 9486-158-001 Retainer-Push BULton ......c.cccoiininininiin e 2
o8 5 8640-424-002 Nut-Hex, Elastic Stop, #4-40 ......cccveeerreesreessrssssssssssssssssssssnns 4
et # 6 8652-130-038 Terminal-Grounding CliP .....ceeeueeeeererreseesessesessessssesssesesssaens 1
= M 7 9534-365-001 Spring-Flat, CoNtrol ..o e 1
5 9 8 9545-008-0im
8o 01 Screw-Hex, #10B X 1/4 .oocceerevrererierreseneeesessesesessesseseesessens 2
= 9 9545-044-010 Screw-Hex, #10B X 1/4 ..occvveeeverereresseesses e sessessesssessessens 10
9 8641-582-005 Washer-External tooth, #6 ......cccccciveniiiien s 10
10 9435-038-001 Overlay-Control, Coin, BIacK ........ccccvevemriiirenniiinennssneesssnneens 1
5 e K 10 9435-038-002 Overlay-Control, CoiN, BIUE .....cceeevreeieererererereresesesessssssens 1
11 9021-041-001 Acceptor-Coin, Optical .......ccociiiiiiiiiiiiii e, 1
* 9486-136-001 Retainer, Coin ACCEPLOr ...ivvvvuiiiiiiiriiiin e rrrs e 1
5o 12 9545-053-002 SCIEW wvtvrrieeieeiiesessssssssssssssssssrbrrrrr e e e e eaeaaaeeaeesessassnnnnnrnnns 4
E 3 A Y * 9801-099-001 Optical Sensor, Replacement.........ccevivereeeireseeinsresieesneans 1
S
= 2 Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)
* 8220-155-001 Wire Assy, Jumper, 30Lb Stack Coin......c.ccccevviiiirnnniniineennnnn, 1
* 8220-155-002 Wire Assy, Jumper, 50Lb Stack Coin......cccccevviiiivinniniiniennnnn, 1
7 6 1 9 9
10

11

=
)
£
Q
]
7]
<

Control

Coin
Acceptor

12

e Part # 8533-084-001 1/22 Part # 8533-084-001 1/22 o



)]
)
= Hinge Plate Cover
<9 . Notes
(7} 1 9074-341-002 Cover-Hinge, Black .......cccooi i 2
s Note: Before Serial # 220625 Holes can be drilled in hinge plate to install (#18 Drill bit). o
2 8636-018-017 Screw-TRHDCR, 10B X 3/8, BlacK.......ccscrerrirerriresseesienssnessssesssnessneans 4 = c<>
23
)
2

Loading| Control Cabinet
Door Parts Group

e
=
2

=

=
-

Door Switch Group

Part Number Description Quantity
9539-487-001 DOOr SWItChES ..vuiiiiiiiccii e 2

Control
Assembly

Coin
Acceptor

Part # 8533-084-001 1/22 @

@ Part # 8533-084-001 1/22



(/)]
()]
& 5 T
- - mbler Gr
A iBearing Housing Group umbler Group
()] - - -
< _— . Key Part Number Description Quantity
i(ey Part Number Description _ Quantity * 9848-147-001 Tumbler Assy Complete W/Spider (GALV)......ccovevreereeivesreseessensenns 1 -
£ a 9803-160-003 Bearing Housing Complete Assy (Includes bearings & Spacer).......1 * 9848-147-002 Tumbler Assy Complete W/Spider (SS & GalVv front) ...........oc.eeen... 1 R
= g 3.( 9241-161-002 Hous.lng, Bearlng ........................................................................ 1 1 9848-146-001 Tumbler Assy (GaIVinized) ........................................................... 1 (_E S‘
ﬁ (‘5 9036-130-001 Bearlng, Ba”, 0 | S 1 1 9848-146-002 Tumbler Assy (Stainless Galvinized front) ..................................... 1 g."g
o ¥ 9538-139-002 SPACEN, BEAMNG ..ot 1 2 9497-019-003 RO, TUMDIET 1.1t seeseeeseeseeeeeesneseeeseseseeseseneeesneenesenseees 3 B
2 9036-130-001 Bearing, Ba”, <= | 1 3 8641-554-001 Waslher Special 3
B 3 9545-049-002  SCrew-WIzock, 3/8-24X3/4 cooooossssssssssssssssssssssssssssssssssnnn 4 4 9552-013-003  SNiM evvrrrrremeereereeeeeeeeeeeeeeeeeeeeseeeeesessessessesssessssssssssssssesssesssserrers AR
st 4 8640-400-002 NUE, 5716718 0o 4 5 9568-015-001 SDILEE AASSY. . verrverrereeeeeeseeesereseeseseesesesesesesessseseseeeseeeseneseseeenenes 1
ge 5 9545-049-001 SCrEW, 3/8-24X1...eoiriiiii 2 6 8640-415-004 NUE, WIZ LOCK veoververerreeeseeseeseeseessessesseseessessessessessessessessessessesees 3
6 8640-415-002 NUE, 3/8-24 oo 2 7 9538-164-002 SPACE-SNAM e eveeeseeseeeseeeeseseeseeseseneeseseeeeseseseseereseseneeeesenes 1
g 5 9538-139-002 SRIM, TUMDIET e AR 8 9487-234-005 TOIEIENCE RiNG...v.vvvieierireresteeerestesesaesesbeseesssresssesssssseesesresessesens 1
B9 9 9908-049-002 PUIIEY, DIIVEN.....ciieeeeeeereerrisssss s s e e e e e e e a e 1
gA 10 8641-581-026 WESHET ~FIAL c.vvvevvesereerereesreessssseessss s seess s 1
11 8641-582-016 LockWasher - IntTooth, 1”7 .....coiiiiiii e 1
12 9545-017-009 SCIEW, 1/2-13X1 1/4.cueeteeeereeeseeseesseesseeseseesesesseseessssnesesnenenean 1
Sa
23
L 10 12

I 13- | =1|[Hi=s

— = \
£t 4 1
ca
o wn
83
c2
- Q.
Qo Q
g
2 3 1 4 5 6 7 8 9

10,11,12

@ Part # 8533-084-001 1/22 Part # 8533-084-001 1/22 @



Kits &
Assemblies

Loading| Control Cabinet
Door Parts Group

Tumbler
Group

=
)
£
Q
]
7]
<

Control

Coin
Acceptor

Burner Housing Group

=
2

*

OO % ¥ NOUThAhWN -

Part Number

9803-199-001
9454-831-001
9454-789-001
9454-790-001
9049-080-001
9454-791-001
9074-307-001
9828-015-001
9545-008-001
9545-008-006
9452-729-001
9545-008-001
9003-220-001
9048-020-001
9545-008-001
9452-730-001
9545-008-001
9029-192-001
9538-142-001
9545-045-007
9576-203-002
9074-329-002
9875-002-003
9545-045-001
9857-134-001
9381-012-001
9425-069-023
9425-069-024
9029-047-001
8615-104-038
9576-207-008
9545-008-006
9825-061-001
9732-102-011
8665-073-045
9838-018-001
9379-196-001

Description Quantity
Housing Assembly, Burner (1 thru 7) ...c.cooveviiiiiiiiiinnnene, 2
Panel-Burner Front & Bottom .......cccccvvvviicienicceen s, 2
Panel-Burner, Side LH ......cvivieiiiiiiiiirerin e e een e 2
Panel-Burner, Side RH ......ccvviviiiiiiiiiirerin e e een e 2
Baffel-BUrner....c..ooiiiiiiiii e 2
Panel-Burner, TOP ...ccuuvveeruiiiiiiier s eene s ee s eene e eeaaes 2
L0001V /T o o 1U ¢ g 1= A Lo o T 2
Connector Assembly-Burner ..........cceeiiiiiiiiiiiicin i 2
SCrews-#10B X 1/4 ..oviiiiiriei e eerrn e ren e 8
SCrews-#10AB X 3/8...cciiiieiiiiiiiiriiinie s e 46
Service Plate baffle Recirculation Chamber Clean Out ......... 2
SCrew-#10B X 1/4 ...oiiiiiiiiie e rers e rrn e nnnans 16
Angle, Burner SUpport ......ccoiviiiiiiiiinn e 2
BUrner, Main ..ovviiiiiiiiiii e e 4
SCreW 10B X1/4" .o .8
Service Burner Plate Front... .....ccoooviiiiiiie i 2
SCreW 10B X1/4" .o .8
Bracket-High Limit.......cccciiiiiiiiiiicri e, 2
Spacer, Hi-Limit .....coovviiiii e er e 4
SCrEeW 8B X 3/4" o 4
Thermostat, Hi-Limit .....coovvivviiiiin e, 13
Cover, Hi-Limit Stat .....cooviiiii
Electrode Assy, Ignition .......cccoeviiviiiiiiiiiiiiier e, 2
Screw, Electrode Mtg 8B X 1/4”......ccvvieiiiiiiiiiiincccvie e 4
Control ASSY, GaS ..vuviiiiuiiiiiiiiiciiin et 2
Manifold, ASSY ivuiiiiiiiiiiiii e 2
Orifice, Burner-Natural #125......ccoovi i e 4
Orifice, BUrNEr-LP #49......ccoci i e 4
Bracket, Manifold.........ccoveuiriiuiiieiieiinrin s e eeaes 2
Pipe Plug in end of Burner Manifold .........cc.ccceevieiiinninnennnn. 2
Thermostat, Safety Shutoff ..........ccoeeviiiiiiiii 2
(T (= T 4
Cover, Safety Stat ......cceeiiiiii i, 2
Kit, LP Conversion DDAD Kit ......cccovviveviriiiennrniieinennnennennn, 2
Nipple 1/2” X 2 BlaCK.....ccuuiiiiiiiiiiiiiirceic v e 2
Welded One Piece Gas Pipe Assembly ........ccoeevvevniiiinnnnnen, 1
Valve, Gas Shut Off (Optional) .....cccooveeviiiiiiiieiniiiecieeeee, 1

Burner Housing Group Photos

abeljoA

0
(=)
3
<
(1)
L
2
S
S

@ Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 @



()]
" 8 Rear View
2 E
¥ 2
< Key Part Number
* 9627-861-001
o * 9801-095-001
£ 53 1 9539-461-009
2 E 2 9029-174-001
o 3 9008-007-001
4 9451-169-002
S o 5 9545-020-001
st * 8640-401-001
o8 * 9550-169-003
o * 9545-008-001
- 7 9376-309-003
58 * 9732-205-002
g 8 * 5191-107-001
= 8 9452-740-001
* 9545-029-008
* 8641-582-003
9 9545-018-019
9 86411-582-007
9 9538-,163-006
- 9 8641-581-017
Ja 9 9209-086-002
£ § * 9538-166-006
50 27 9453-157-001
= * 9545-028-013
10 9962-017-002
26 9278-040-001
11 9991-053-001
12 9545-029-010
13 9545-029-003
12 8640-415-004
12 8641-581-035
14 9861-022-001
* 8641-581-035
_> 15 9487-200-003
g -g 16 9908-039-004
cg * 9036-145-002
o4 * 9538-164-002
* 9487-234-005
N 17 9908-049-002
c %_ 18 8641-581-026
'S o 18 8641-582-016
2 § 18 9545-017-009
19 9040-077-001
20 9040-073-009
21 9534-319-002
22 9099-012-002
23 9248-,022-002
* 9125-005-001
24 9451-146-001
* 8520-141-000
* 9545-008-026
25 9825-059-001
* 9074-314-001
* 9545-008-024
25 9973-030-001
27 9453-157-001
* 9029-173-001

Rear View Photos

Description Quantity

Wire Harness Overtemperature SWitch ...........cceeevveveevvnnnns 2 o .
Switch Assy, Air FIOW ....ccovvviiiiiiiiii e 2 2o
Switch, Air FIOW ...c.oveiiii 2 o g
Bracket, Switch- Air FIOW ..o 2 2.9
Actuator, SWItCh......ccvviiii 2 3
T T e = P 2

Screw 4-40 X 5/8" ..cun e 4

Nut, Special TWin .#4-40 .......cooviiiiiiiiinecerrr e 2

Shield, SWICN ...vv i s 2

SCrew 10 BX 1/4" ..oeiiiiiiii i 6

[\ (o1 0] A D g Y 2

MOLOr Kit...cvuiiiiiii it

Motor Start Capacitor.........cuuveeiiiiiieriii e 1

Plate, Motor MEg .....ccueviiiiiiiriii e 2

BOIE 3/8" = 16 X 3/4” cerreiiiiiiiiiiie st 8

Lockwash Spring 3/8......ccoeiiiieii e 8

Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2......ccccevvveees 8

Lockwasher 1/4 ..., 8

1Sy 0= o= TR 8

Flat Washer 1/4 X 7/8....ccccviiiviiniirisnness s sssssses s sssnssses s

Rubber Grommet........coviiiieriinn e rrrs s erne e 8

Grommet SPACErS .....vvvuiiiiiieri e 8

Pulley, MOTOK ....cvuiiiiii i, 2

SCIEW, SEL. ittt 4

Back Assy, BIOWEr HSg ......ccvvvuiiiiiiiriiiinnnnrrrei e 2

Impeller, W/Set SCrews ........cvviiiiriiininerriis s eeens 2

SupportAssy, Intermed. Pulley..........ccooviviiniiniiiiiiiiinneens 2

Bolt, RAHA 3/8-16 X 1 1/4 .cevvveiiiiiiiiiie it 6

Bolt, 3/8-16 X 1 1/2 ccvueiiii i, 2

Nut Flange Wiziock 3/8" = 16......ccociiiiiiieeeeree e 6

Washer, Flat ......oiiiiiiiiii e e 6 19

Arm Assy-Tension, Complete........vvvvriiiiiieerninnn e, 2 7 10 19 20 15

L= 1 L= A - | 2

RiNg-Retaining......ccoviiiiiiiiii e 6

Pulley Assy, Intermediate with bronze flange bearing.......... 2 8
Bearing - Bronze FlIange ........ccoovviviiiiiiiic i eea, 4

Spacer-Shaft (See Tumbler Group for Expandrd View) ........ 1

TOIErenCe RiNG....iieve it er e 1

PUlley, DIVEN ....iivriiiiie et ea e 1

Washer -Flat........cooeeiiiiiiiii s 1

LockWasher - INtTooth, 1”....cccviiiiiiiiiiiinrn e 1

Screw, 1/2-13X1 1/4 oo e 1

Belt, Drive- MOtOr ...cvuviiiiiiiicc et 2

Belt, Drive- TUMDbIEr ....cccvviiiiec e 2

SPriNg, TENSION ...ccvvvuiiiiiiiriis e s s e 2

Chain, TeNSION .....cuuuiiiiiiiiiiiie e e 2

HOOK, TENSION ....iiieiiiie et e r e 2

Damper Inside Duct Exhaust ........cccceeviiiviiniiininneennieneneeens 2

Pin, Damper HINGE........ooviiiiiiinniiiii i e 2

N LY o1 T 4

SCrew #10B X 1/2 covvuiiiiiiieiiiis i seersss e s e ersrn e e ernn e 6 7 9 19
Cover DUCt UPPEr .vun it ers e n e 1

Cover DUCE LOWET ....u.iiiiiiiiiin e neri s en e 1

SCrew 10ABX 3/8" ... .. 80

Heat Recirculation Assembly DUCE..........cccevviiiiiiiiniiiiinennns 2

MOtOr PUlleY = DFIVEF .....iiiiiiiiis v rers s rrs e 1

Bracket for Wire Harness Under Burner Housing ................ 2

@ Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 @




Voltage

Conversion

Rear Panel & Cover Group

SoI|qIdSSY

e L L LT TN
“ ﬁ-—% W AR N EE
..-._.-M L

B
R

o T T LR R LR T
i R R R LR L
T T T LT LTI T e L E T I L I LI LT T L]

NAND—AT O A

Quantity

8" Slide Open Clean Out Duct (Optional).......cccccvevveriiieennnnns

EleCtric BOX COVEN ..vvuiiveviriirinieeneernresnssrnnsesnrssnnsesnsennnnes
SCrews 10 AB X 3/8 ittt eaa
Top DUCt W/ ROUNA ....cvuiiiiiiiiiiiii e
Lower Duct Cover / Board..........coueveeiiiiiiinnnnnnnnnsnsieeseseseeens

Cabinet (TOP COVER) ......cccvveerrrrrininiiiinn e sessesesseeeeeennnnnns
Legs Leveling.......coviiuiiiiiiiieiiie e

Back Panel SCraWws.......cooccciiiiiimmnnrnninierir e ssssssnanes

Back Drive Guard Panel after serial#200860 .............ceeenns
Back Side Guard Panel ASS'Y.....ccoceuiiiiiiiiiiiiii e

Description

Part Number
9208-083-001
9208-076-001
9545-008-024
9074-261-001
8544-006-001
9108-117-001
9545-008-024
9109-113-001
9074-319-001
9973-034-001

Key

—AN¥ ¥ ¥ <FLNWOMNO

1)

Part # 8533-084-001 1/22

BB

@ Part # 8533-084-001 1/22

dnoip syed JlooQq BuIsnoH dnoip
pUIqe) |osauo) |Buipeo] | buneag | J9|qung

103da%0y
ui0)



Kits &
Assemblies

Loading| Control Cabinet
Door Parts Group

Tumbler
Group

=
)
£
Q
]
7]
<

Control

Coin
Acceptor

=
2

*

OO0 XN xUTHh X ¥xWN = %

Part Number

9857-169-001

9074-317-001

8653-068-003
9558-031-001
9897-035-001
9545-008-024
9627-859-001
8220-001-478
9545-008-027
8641-582-006
9897-026-002
9897-026-001
9545-045-012
8711-011-001

9545-031-005
9982-348-001
9545-008-001
9857-116-003

9545-008-024
8640-411-003
9631-403-007
9627-860-001
9631-403-006
9627-860-002
9053-067-002
9200-001-002
8636-018-001
5192-299-001

9545-045-012
8220-062-036
8220-062-037
9627-864-001
9527-007-001
9627-953-003

18

Control Protection

Fuse

@ Part # 8533-084-001 1/22

Control Assembly Group

Description Quantity
Control Assmbly Complete (all below included) .........ccovviiiiiiiiinnnnns 1
CoNtrol BOX COVEN ..vvvvuiiiiiieriiinesriri s srsss s sesis s s s ee e 1
Connector Conduit 3/8” STR....uiiiuiiiriiiiiirii e 1
Strip Terminal Marker (Behind Input Power) to above #3............... 1
Terminal Block Assembly Main Power Inlet.......cccccooiiiiiiiiiniininnnns 1
SCrews 10AB X 3/87 .ouniiiiiiiiiii i 4
Wire Harness - POwer Main .......ccooviivniiiiininiirirn e 1
Wire Assembly GFreen 7" ......coiiiiiiiiiiinririii s e 1
Screw # 10-32 X 12 GrEEN .vvvuuiiiireriis s ssrrrrsss s rerss s s s rernna s eanes 1
Lockwasher Ext TOOth #10........coviiiiiiiiiiniiiri e, 1
Terminal Block Main Power Middle .........ccccoviiiiiiiiiniiniiin s 1
Terminal BIOCK........coiviiiiiiiiiiiii e e s 2
Screw #8 ABxI 2 for terminal blocK.......ccevvvvviiiiiiiiii e 6
Transformer IGNItioN ........covvveiiriiirirr e 2
SCreW 6 B X 3/8 ceniiiiii i 4
Plate Assembly MTG Ignition Control...........cccceeiiiiiirininninecennnnnnn, 2
Screws 10B x 1/4” MTG Above Plate......coovviviiiiiniiinienieen e, 4
Ignition CONErol .....ccvveeiiiiirii et 2
SCrews 10AB X 3/87 .ouniiiiiiiiiiiii i 4
NUE,#6-32 SCrEWS....cevueiiiiiieieire e erne s e s s er s e e s s er s ern e s rraeans 4
Wire Assembly High Voltage Upper.......cccoceiiiiiiiniinninniennnnnneennns 1
Wire Harness Ignition Control Upper.......cccveiiiiiiimiiiininnicnninnnneenns I
Wire Assembly High Voltage LOWer........ccceiviiiiiviinninniennnnneeennns 1
Wire Harness Ignition Control LOWEr ........ccuuiviiiiiiinininniiniinnnneenns I
BUushing Wire 7/8".....ccuuiiiieiiiiii v e e 4
Fuseholder ASsembly ..., 3
FUSE 1.5 AMP .. 3
RElAY POWET ...cvvuiiiiiirii e 2
Screws Power #8 AB X 1/27 .. it 4
Wire Assembly Red/Black 14" .........cooovviiiiiiininiiiniinsren e 1
Wire Assembly Red/White 14" ........cooiiiiiiiiiiniir e 1
Wire Harness Motor EXtENSION.........cuvviiiiiniiiin e, 2
Stand Off - Wire Saddle / Arrowhead .........ccoovvvvviiiivninneininneenneeenn, 5
Wire Harness Main Extension (Internal) ........ccccceviiininiiinnniniininnnnns 1
1 18

24VAC Ignition Upper Pocket
Protection Fuse

Not Shown:

24VAC Ignition Lower
Pocket Protection
Fuse

[
==
-]
oy
)
o0
3

Part # 8533-084-001 1/22 @



)]
(1}
&5 i o
()] - = T
44 Coin Accecptor Wiring Group & 3
()]
< Key Part Number Description Quantity o
- 1 9021-041-001 Coin ACCECPLOr, OPLICAl vvvrreeeeecirreeeeeieitreereeeesirrreeeesesnrneeeeeeenanns 1 Key Part Number Description Quantity §E =
o e 2 9801-099-001 Sensor-Optical, Replacement............coocvviiiiiiiiiinii 1 * 9627-953-003 Wiring Harness- Main POWer ..., N 5 ~
% g 3 9545-039-002 Screv_v, Heigh_th Bar, 3MM. s 2 * 9631-403-001 Wire, Hi Voltage, Spark 38”.........ooevviveiiiiiieeeeeee e 2 E.g
o * 9486-136-001 Retainer, Coin ACCEPLOr ........cvviiiiiiii 1 * 8502-645-001 Label INSLrUCHION. ........ccveeeeeeeeeieecirrrese e 1 I
* 9545-053-002 1S ol T 4 * 9506-544-001 Wiring Label Schematic/Diagram ...........cccoceevveeniieeenieeenee 1
S w * 9627-860-001 Wire Harness Ignition Upper Low Voltage ........cccccceeeeeinnes 1 —
st * 9627-860-002 Wire Harness Ignition Lower Low Voltage ...........ccccevunneen. I 2 2
S S * 9627-953-003 Wire Harness Main Extension ...............ccccoevvvvvviiiiviviiccennnn. 1 3 E
= * 9627-864-001 Wire Harness Motor Extention ...........ccccooiiiiiiniiieen, 2
gl * 8220-062-036 Wire Assembly Red/Black 14”..........cccoviviieeiiieeeee e 1
58 * 8220-062-037 Wire Assembly Red/White 147 ..........cccoviviiiiieece e 1
8o * 8220-062-038 Wire Assembly White 147 ........ccoooiiiiiie e 2
- * 9627-861-001 Wire Harness - Overtemp / Airswitch ..........cccoccevveeeiiiiines 2
o * 9627-862-001 Wire Harness Main Controller w/ Door Switch Wires ........... 1
g k= * 9627-855-003 Wire Harness - Heat Sensor ..........cccocoeivciiiicniic e 1
593 * 8527-112-001 Decal Lighting and Clearance..........ccccccveeeeveeiccciiiiiiieeeeeeennn, 1
o §:’ * 8502-763-001 Label Warning & NOtiCe .........cocoviiiiiiiii e 2
* 8502-764-001 Label Warning Dryer, FRN/SPN .......ccccccceeiiiiiiiciiiiieeeeeee, 2
5 a * 9506-544-001 Schematic /Diagram...........eeeeeieeeeeeieiiccieeieeeee e 1
a3 * 8514-233-001 Operators Manual .............eeeeviieieeeiiiiiccieeeee e 1
g 8 * 8507-365-001 Instructions Convert Dual Voltage ......cccccoovvvviiiiiieeeneeen. 1
[ * 8507-330-001 Instruction Transient Voltage Suppressor .........cccccoeeeennnee. 1
* 8507-350-001 Instructions Dryer Install / Start .......ccccoveeeiieeiccciiiieceeeee, 1
o E’ * 8220-137-001 Wire Assembly Green 24" ...........ooeveveeeiieiiecciiiieeeee e e 1
£9 * 8220-001-466 Wire Assembly Yellow 4 7/8” Gas Valve .............ccccevveennnnn 2
3 :g * 8220-095-038 Wire Assembly Orange 48" .........ccovvveeeiieiiccciieiieeeee e e 2
* 9506-544-001 Wiring Schematic/Diagram ..........ccccceeeeieiiicciiiiieeiiee e 1
= 3 * 8220-095-040 Wire Assembly Orange 24”...........oevveeeieieecciiiiieeeee e e 1
g0 * 8220-095-041 Wire Assembly Brown 24”............c.cooviiiiiiiine 1
x> * 9052-067-002 BUShingS Wire 7/8” ... 4

>
2
£
Q
)
7]
<

Control
Acceptor

Wiring
Group

@ Part # 8533-084-001 1/22 Part # 8533-084-001 1/22 @



Voltage

Conversion

"A0IAY3IS ¥Od OJILVINTIHOS TVIOIRMLO3Ta SIHL NIVLIY INV.LIYOdWI

SoI|qIdSSY

3 SI

dnoip d

PuIqe)

BuIsnoH
bulieag

spMed Jo0Q@
[os3uo) | buipeon

JIquing

no.Jo BuisnoH

Jouing

Alquiassy
|o13uo)

103da%0y
ui0)

= ZH 09 ‘ISVHd L ‘A0O¥Z—802/0Z1—0L1
NS, SaN0T ¥d A3 L00—¥¥S—90G6
*— X107 G9—-VYNZX0£0d  OILVANIHOS
yosnas 18
JAVI4 ¥3IMOT 1VIS 1VIS
dW3LI3A0 LAA=IH
134 H3IMOT MS dIv damor —————— -
r——1 JIMOTT r
o oo dTo ol [ _ .
) _ _ x589 Nog 590" TIHM/o50! THM/OA|
| | - | AVI3Y SV | ANOCL—=0l1
ano
N [ 3A THM = | 43IMOT |
X J BOSN3S A3 nozL | |
(=] W Enodol—ow . 2y l
Y3IMod °
™M I IES s a3y g \Nm/ | . | X o
(@) HITI0YINOD | LHM \_/ LHM/a3y [tHm/a3y! ! | LHm/n1g LHM/n1g s wooq B ZRR
A NOLLINOI ¥3MOT Ve AVIZY N0 THE S o0 s
_ im (—
300410313 | o |c
| - {_Mvds w3ddn _
o |
Y
S
yosnas HOSN3S _
.m IAVIA ¥3ddn . 1V3H ¥3MOT | ol o
= —
._.-a. " r==17 ¥3TI0HLNOD | NOYe—80¢
p OINOYLO33 |
m _ _ HOSN3S |
| | 1¥3H d3ddn | 1y
|
e [IREL THM THAM [
= _ nz3| nozt | _ os0( “IA80 |
(8] Nag | AR | . e e o o o [l L e WEg\ ¥3ddn Wbl
| damod™ @ T e e WMo ° o\ o0 ot om0 1T om T ° o OR 2R
7)) — == 35N4 VIS MS dIY VIS [ avi3y svo | AOZL—01 L
HITIOMINOD NI ¥3ddn LW | g3ddn | 2 @
VGl o |C
MJ NOILINOI ¥3ddn S > h o] - I o —
N ) St X ° 5
HM »18/a3y a3y 1 ma T n1g g
- N //|\ / | AV13Y NNY MS_¥00a
[ —_ Y3ddn | ng Y3ddn
L]
S3I0IAIQ INIWAVD ¥o4d — | f ¢
w — RN [— | e e
OL ¥3A3N TN n
‘21 0L Q3L03NNOD 38 NVO 931 HOIH, 3HL % 3SVHd 40 & B uwm.u_ a3y/>n8
INIOd QIA Q3HLAV3 38 ISAN TWaLN3N “ATNO AO¥Z ¥03 + = e
=
"LINDYID ONILYIH ¥04 SINIWIMINOIY ONV NOILYYIO T ma/>e
40 NOILIZ0S3d ¥04 WANVA S¥INMO OL ¥3438 ¢ : /@ o o
L X X X @
‘03553¥d NOLLNG L¥VLS 3HL ONV /> R CIETCINEE S R = S
Q3S0T0 ¥00Q 3IHL ‘G3IISILVS SI LNNOD NIOD IHL . = i~ C T X Q
NIHM 35010 TIIM LOVINOD AV13d NN JOLOW Z lﬂl IHI @ R
[t o
‘38010 SI ¥00d NIHM Q3SOTO SIHOLIMS
“O'N 39V SIHOLIMS ¥00d L aNo N 271 17 aNd N 27 17
'S3I0N (N “17) AOZL—0L1 (N 27 “17) AO¥T—80C
GKN
BlLU i o
— W RED B z o
L = M N — o [ a o
HE5w 295 e & B 9 s Lso
T_aFEZ a=2 GRY oG
— << O O BLU A=z ot
SELagCFHF SFu BLU/WHT - U
==, oo 4 || PEmEmE=E=—=———— == I_ P e e I e —
> L [ p — | #0id300v[ NIod 349~ a3 | e croracessor| N\
O W == 3 _|ooooooooo g [ N / _ =
2282893 52| o EICITTTI A EXTT([EEXXI DI =
= s w6 Slellelolele] 2 SIS = So0 2H% e — 2 g Z
x Do O =Z | 3 g o ozZZ>%= @ = ozo aa / ' 3
ST =55 o| A ¥ as | B o E @ 39% I 9 @
CZzLo < Sm o 55 S0l xS pr= il ey o2 ox 42|
Az a == <X < o a = Wy O 383 o
4z 8 5 b= x X o S (X3 L oo © P lax e
4 @x| | o} o S S o by o2 No%a| =
® n@: m ZT = mR m mR D NlnnM fas) m m _MT% @
! % o1} o | @ oz ¥l xz 2 %Ew %_H_ O F _ \ Q5 x
ge i) 35 ¢ a {R wz= XL Z o @|¥|
_ ° _v.__vo ob | N2 S Sx o 5 N _.L_._ ) | //_._..\ gy Bm__
= ol T &)
(o g ofelllx 9 5 f 2o oo9] Al M_H_ AN g,
o = o|loa|x| |m | YEL ﬂ WW m _ \ .nlvva.m
X 1| Xl | ol S _ Nt
0 [ BLK S — — < __ —
(op} r— T oo = [ .
| = l___lll||-|IIIIIIiIIIIIIIIIIIIIIIIIIIIIIIIIL = -1 | | wi
O - 1S = m e T 1S o< 0
() = e = = I ! EH R -
™ s 22 LS o BEIPOE g x3 | EERM: |l |
S =2 5322 I | N | zg 5322 [1l & &
O &< I < gz 83656 || 9 _ Y2 73606 _ _
a~ T ladrss5a1 | 2 FUSE 125 ss551 | ! < 14
Yo a [ S5O [elNe) | — | 1.5A a0 | = o
59 - Ity ol (h TR gy RED REp = — L L
3 = Y] = o I Y SN R T = (IS
z | 1.5A x|m|@|>| o BLK | ) =
& > YEL YEL | ™ <
[(*] X BRN L BLK O &
L I BLK FUSE ORG/WHT I o o
()] ] BLK - 1.5A ,mmﬂsxq _ >
© _ WHT 1y 4 WHT = o
- | WHT &lo |
[ =) =/ == 1 [ =) o |
() | BUE RO s By (YO—  REDBUITY RS Sl B Ry Il o <«
_ Ul ks T BLK |ore BRN ToRG || an| .- e | < o
(w)] | [R_RT_I mw__u WHT .E orc [t RN TR RW = Ro 5] 5|z | O @
L Ean o/ —pl | WHT] 0o O mw__ § 2111 &l | 5
c oo WHT] a 0o g9 ol o
- ! {BK/BU 9 = BN ih ] BLK N I = w
] - = "
-" _ = alaH > o Du_ ORG _ R w
| RED/BLK EREE=E T W | =
BLK/BLU | K/BLU | [72)
_ BLIC/RED BLIC/RED _ I
_ Vio ERN I =
| VIO VIO - | o =
| BRN ORG & _ P
| ORG BRN @ | m -
WHT RE|
L RED WHT i n_v %
A 2ddZBTlE - ¥ & =4 = = w x = < .
W 29oeX Ilu > > a > 4 Zz CowI > > a > 4 zz < [
o =R B e (e RS S & © he o o a BT S @ o hE 5 =
Ews rxO - A5E| @, © x= oo rus xrxO = rim, © x= o
W= Lx® -0 LFE [ [y Ysn L X 0O | Gk L »n L | <
L2 asxe S RS as =32 £ S1ETh, = =E -
S25 an 9 ol aehiY ax a= STl 3a9 LES| bl Bx 3= © o
%) Snl -a S B U|__G %) Sy 2= piriig® pp=g= L|__G (@) o
] —a > 5 @ Ly ] -0 W =5 I — & n
=] O m | I o par o | o o W

25)

Part # 8533-084-001 1/22

@ Part # 8533-084-001 1/22



Notes

Sal|quIassSy
3 Sal

Voltage

Conversion

dnoip syed JlooQq
UIqe) | |043uo) |Bulpeor

dnoup
J9|quing

Section 8

Voltage

103da%0y

ui0)

Conversion

27)

Part # 8533-084-001 1/22

@ Part # 8533-084-001 1/22



Kits &
Assemblies

N =

> w

Y

Loading| Control Cabinet
Door Parts Group

the neutral to N, and the earth ground to E.

L N L2 L1

® 3 © (&)

Control
Assembly

(ofo]])]
Acceptor

#0018 TYNINS3L F10dIN

=

Remove the cover of both the upper and lower control box assemblies from the dryer using a 5/16" wrench.

Move the black/blue wire from the N position of the main power terminal block to the L2 position of the main
power terminal block in the upper control box assembly. See Figure 6 below.

Reinstall the cover of both the upper and lower control box assemblies from the dryer using a 5/16” wrench.

ng,/y1g

1HM

nstructions - Convert a Dual Voltage Stack Dryer from 120V to 208-240V
with Neutral Wire Only

Remove incoming power from the dryer. Use a known working voltmeter to check power.

Move the white wire of the upper motor harness to an upper inner left terminal in the middle terminal block in the
lower control box assembly. See Figure 6 below.

Move the orange wire of the upper motor harness to an upper inner left terminal in the middle terminal block in
the lower control box assembly. See Figure 6 below.

Move the white wire of the lower motor harness to a lower inner left terminal in the middle terminal block in the
lower control box assembly. See Figure 6 below.

Move the orange wire of the lower motor harness to a lower inner left terminal in the middle terminal block in the
lower control box assembly. See Figure 6 below.

Reconnect power to the dryer and test to ensure proper operation; one line voltage to L1, one line voltage to L2,

%0018 IWNING3L 100N

@ Part # 8533-084-001 1/22

L2

i

L2

i

&)

MIDDLE TERMINAL BLOCK

)

©

Ve

abejjoa

0
(=)
3
<
(1)
L
2
S
S

DUAL VOLTAGE STACK DRYER
VOLTAGE CONVERSION

@ O O
o ﬁBLK/BLU
@)F 0RS| | A
i EE: _ WHT V(j:;
- o
- @ § O S
MIDDLE TERMINAL BLOCK
5 @
@ O O
i @ ORG @ —
@%. BLK /BLU S ©
- % = @ WHT
— O —
@GN
® @ - WHT

Part # 8533-084-001 1/22 @



Voltage

Conversion

Section 9

50 Hz
Models

Notes

SoI|quIassy dnoip syed JlooQq BuIsnoH dnoup BuisnoH Alquiassy | io3dadoy
3 S| UIqe) | jo,auo) |Buipeo] | bHunesg | J9|quinl| usuing |o13uo) ui0)

5y

Part # 8533-084-001 1/22

@ Part # 8533-084-001 1/22



Kits &
Assemblies

Loading| Control Cabinet
Door Parts Group

.
9 a
a3
£&
=

Control
Assembly

Acceptor

Notes

50 Hz Specifications

Dry Weight Capacity:

Basket Depth:

Basket Diameter:

Basket Volume:

Door Opening:

Overall Height (with legs):

Cabinet Width:

Overall Depth:

Door Height (floor to bottom of door):
Cylinder Rotation Direction:

Speed:

Natural Gas Supply (water column):
Natural Gas at Burner Manifold:

LP Supply:

LP Burner:

Gas Inlet Line Size:

Motor Size:

Electrical

Voltage: 220-240v/ 50hz/ 1 phase
Running Amps:

Amp Circuit Protection:

Wire Size:

Electrical Service:

Weights
Shipping:
Net Weight:

Clearance behind machine for service
minimums:

13.5kg @ 2 each - 27kg total
699mm

762mm

318 liters

576mm

min. 1937mm, max.
800mm

1270mm

186mm

CCw

47rpm

4" - 10" wc

31/2" wc

11" - 14" wc

11" wc

1/2" npt

373kw

10.0

15

12 guage

3 wire + ground

351kg
311kg

457mm

abejjoa

0
(=)
3
<
(1)
&
2
S
S

@ Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 @



50HZ Wiring Schematic Dryer Idle - No Coins Added
Top Dryer Used For This Example

Kits &
Assemblies

230 VAC 50 HZ is supplied to the Main Power Terminal Block and passes through a In- line Noise Filter and
comes out on BLK/RED and BLK/BLU wire. 230 VAC now passes to a Mulit-tap Control Step Down Trans-
former and also passes to the Motor Control Relay (R1&R2). When there is power to the dryer the Com-
buter Board will be powered and the display lighted from the 24 VAC secondary side of Control Step Down
Transformer. 24 VAC from here is also on one side of the door switch on a black wire. Closing the loading
door allows 24 VAC to pass on to the Computer Board on two blue wires. One blue wire makes 24 VAC
available to one side of the Motor Run Relay on Computer Board. The other blue wire provides a 24 VAC
signal to the Computer Board telling it that the door is closed and door light on the computer board should
be illuminated.

Coins Added - Motor Starting and Running
Top Dryer Used For This Example

Loading| Control Cabinet
Door Parts Group

As each coin is added the Coin Switch closes and completes a circuit to the Computer Board. The Com-
buter Board counts these signals and registers them against time. The time will display once the Start But-
ton for Upper or Lower is pushed. When the Start Button is pushed again the Computer Board Motor Run
Relay closes on the computer. With this Relay closed, 24 VAC is supplied to the Motor Control Relay (R1)

on the red wire and also a violet wire going down to motor. The motor LED on the computer board should
oe illuminated anytime the computer calls for the motor to operate. With (R1) engaged and 230 VAC at
motor the Motor Start Switch in motor is drawn in to the start position. In this position the incoming power
230 VAC is supplied directly to the main run winding and through the Start Capacitor to the Auxiliary Wind-
ing (start winding). As the Motor comes up to speed, the centrifical switch inside motor opens the circuit to
the Start Winding and closes the circuit to allow 24 VAC to pass to the Gas Relay on the Computer Board
on the other violet wire.The heat circuit in the dryer can not operate if the motor is not running. The gas
LED on the computer board will be illuminated when Computer Board calls for the heat after Motor Cen-
trifical Switch has closed.

Tumbler
Group

Heat Circuit
Top Dryer Used For This Example

With the Drive Motor running and 24 VAC provided to the Computer Board Gas Relay, it will close if Com-
puter Board senses programmed temperature is needed. The violet wire changes to an orange wire out
of the Computer Board Gas Relay. When this relay closes it provides 24 VAC to the High Limit Thermostat.
The High Limit Thermostat is normally closed. (It will open, turning off the heat circuit, if the dryer cant
move enough air from problems such as an exhaust restriction or other problems.) 24 VAC now goes
through to the normally open Air Switch (Sail Switch) on the brown wire. This switch is closed only if the
dryer is running and has the correct air flow. With the dryer running and the Air Switch closed, 24 VAC is
supplied to the normally closed upper manual reset Overtemp Thermostat on the gray wire and changes
to the black wire out of switch and then changes to red wire and goes to the 1.5 amp in-line fuse that pro-
tects the Upper Ignition Controller(GREY BOX). With 24 VAC now supplied to the Upper Ignition Controller
(GREY BOX) it will then send high voltage to the Spark Ignition Electrode via the High Voltage Lead Wire
(this lead looks like an automotive spark plug wire). The Ignition Control Module (GREY BOX)simultane-
ously sends 24VAC to the Gas Valve Coil which open the Gas Valve and allows gas to pass through to the
main burner. When ignition occurs the high voltage sparking stops and if Ignition Control Module (GREY
BOX) gets a flame sense signal it will allow gas valve coil to remain energized and continue burner opera-
tion. If ignition does not occur, the Ignition Control Module (GREY BOX) will spark for 10 seconds before
locking out.

Control
Assembly

Acceptor

@ Part # 8533-084-001 1/22

Manual Reset Safety Shutoff Over-Temperature Thermostat
Top Dryer Used For This Example

This thermostat is manually reset by pushing in the red button. The Over Temperature Thermostat is a
safety backup for the entire Heat Circuit and located in the recirculation chamber area on the side of the
burner housing. If the dryer over heats this Over Temperature Thermostat it opens the line to turn off the
heat but leaves the Computer Board lighted and the drive motor powered and turning so the basket will
cool down.

abejjoa

(@)
o
=]
<
o
=
i
o
=

Cool Down
Top Dryer Used For This Example

At the preprogrammed time (2 minutes factory setting--adjustable) the Computer Board will open the Gas
Relay Contact. This allows the Drive Motor to continue to run but without heat. The gas light on the com-
puter board should not be illuminated anytime the computer is in cool down. This Cool Down period allows
the clothing (zippers, shaps, etc.) time to cool down to a temperature that is easily handled by customers.

End of Cycle

Top Dryer Used For This Example

At the end of the cool down, the Computer Board opens the Upper Run Relay, which removes power from
the Motor Control Relay (R1) and also removes power to the Drive Motor. The motor light on the computer
board should no longer be illuminated. The Drive Motor and tumbler stops and the Computer Board dis-
play now flashes until the dryer loading door is opened. Once the dryer loading door is opened to remove
the clothing the display goes back to vend price.

Part # 8533-084-001 1/22 @



Kits &
Assemblies

A

ey

Loading| Control Cabinet
Door Parts Group

¥ oK X X ¥ ¥ D W * X *¥N X = X

e
9 a
a 3
£S
-

Control
Assembly

(ofo]])]
Acceptor

50 Hz Parts

Part Number

9558-029-004
8711-008-002
8507-230-003
9857-182-001
9627-867-001
9627-867-002
9631-403-008
9631-403-009
9376-318-001
9453-169-009
9627-864-002
9506-590-001
8514-233-001
9866-004-009
9435-003-011

Description Quantity
Strip, Terminal Marker ..........ovviiviniiiinrii s 1
TranNSfOrMEN ..oveeii e e 1
Instructions, Transformer Connect .......ooooevvvvvevvinirenneeennnn, 1
Ignition CoNtrol.....ccuveiiiiiiiiri i 2
Harness-Ignition Control, Upper.......cccccoviviiiiiiinniniinnnnnnnnns 1
Harness-Ignition Control, LOWEr ..........coviiiiiiiiiiinniiniinnnnnns 1
Wire Assembly High Voltage Upper ........cooovvvivviiiniiiicnnnnnnn, 1
Wire Assembly High Voltage Lower ..........ovvvvviniiiicnnnnnnn, 1
17 (o 2
Pulley, MOtOr DFIVE......uoiiiiiiiiiis e rrrin s rernn e 1
Harness Motor EXtENSION........covvvevniiiinniinin e, 2
Wiring Label Schematic/Diagram..........ccovivvirenniininnicnnnnnnn 1
OWNEN'S MaNUAL ......uoiiiiiiiiiiiinnrris e srsr e res e 1
Lint Drawer Assembly Upper/LOWEN ..........ccvvruirirrrrnnnnssnnnns 2
Overlay, Lint drawer, Blue ........ccciiiiiiiiiiiiic e 2

[

==
-]
oy
)
o0
3

@ Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 @



Kits &
Assemblies

Key
1
*

2

Loading| Control Cabinet
Door Parts Group

Tumbler
Group

=
)
£
Q
]
7]
<

Control

Coin
Acceptor

Part Number
9732-162-001
9425-069-009
9857-132-004

DC30X2 -39 Gas Control Parts

Description Quantity
Kit-Honeywell VR86 Valve Flange ...........ccccvvvviiniiecennnnnnnnnns 4
Orifice, Main BUrNEr #32 ....ivvivieiiieeireriresinesnnressesnnseenseenns 4
Gas Control Valve .......oocevveeiiiicerns e eeren e e 2

Notes

abeljoA

(@]
o
=
<
o
=
2
o
=3

@ Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 @



Kits &
Assemblies

T
¥

Loading| Control Cabinet
Door Parts Group

e
9 a
a 3
£S
-

N

Control
Assembly

Coin
Acceptor

ey

10

-24VAC Control Parts Group

Key Part Number

9857-198-002
9857-198-004
9826-008-001
9032-062-002
9032-062-001
9538-166-011
9486-158-001
8640-424-002
8652-130-038
9534-365-001
9545-008-001
9545-044-010
8641-582-005
0 9435-038-001
0 9435-038-002

HEOWOONOUTDNWNNEF X %

Description Quantity

Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1
Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1

Trough ASSEMDIY ...coccvieiiceee e 1
Button-Push, Control, BIUE ......cccceevvererenrerineeeesressneeeee e s 2
Button-Push, Control, Black.......ccccceevvvrrrerrririienreeneessnnneeenenns 2
Spacer-Metal, 4mm ... —— 4
Retainer-Push BUtton ........cccocciiiiiinccien e 2
Nut-Hex, Elastic stop, #4-40 .......cccccevriiieniiieen e cseeen s 4
Terminal-Grounding Clip ...ccccoceveeniciiee e e 1
Spring-Flat, Control ........cccvcviiiciiienrcre e 1
Screw-Hex, #10B X 1/4 ..vveeei e crireee s ssrnnrees s ssnneees 2
Screw-Hex, #10B X 1/4 ... sccrnrree e sessseeee s esnnnes 10
Washer-External tooth, #6 .......ccccveeevivvviiiie e 10
Overlay-Control, Coin, BIack .......ccccoecverrriireenniinernsieeessinnennns 1
Overlay-Control, Coin, BIUE ......ccccvviierisirren e cseee s ssneee s 1

Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001
* 8220-155-002

Wire Assy, Jumper, 30Lb Stack Coin......cccevvvvvivieiinieennnnnns 1
Wire Assy, Jumper, 30Lb Stack Coin......cccevvvvvirieiiunieennnnnnns 1

0
(=)
3
<
(1)
L
2
S
S

@ Part # 8533-084-001 1/22

Part # 8533-084-001 1/22 @

abeljoA




Voltage
Conversion

UPPER
GAS VALVE

UPPER
FLAME

SoI|qIdSSY

3 SI

"AJIAY3S ¥0d JILVINZHOS TVOIRMLIITI SIHL NIVL3Y INVLHOdWI

PuIqe)

dnouap sped JlooQ

[os3uo) | buipeon

BuIsnoH
bulieag

dnoup
J9|quing

BuisnoH
Jauing

Alquiassy
|o13uo)

103da%0y
ui0)

= ZH 0S ‘3SVYHd | ‘A0¢C
300410373 . _ _
wavds XAMoT dd 'Add 100—065—90G6 TN T [
— —X1LOV6C—VYNZX0£0d  OILVWIHOS -
AT N
= oz
yosnas e 9 - [
NV UIMOT T = cH
IIIII us]
o wi® 1 i ~ 4
HIMOT Hs, v HIMo1 | | a3y/>n8
8
o oo To ol I [ o e
1HM AN9 N8 940 |LHM/9¥0! [IHM/OIA| o
@ | AV svo |
= _ 4IMOT _
@ o | |
3asnd oA (o]
YITIONINOD ey N | | E e
NOILINSI ¥3MOT 2y | Il | %
LHM 1HM/a3y |LHm/a3y ! | 1HM/Ng 1HM/N18 g = @ E
@
3Q0¥103713 AVI3Y NNY Bw_wﬂ%o = P|c
NAVdS ¥3ddn ¥IMOT
—— |
|
wosnas ¥OSN3S _
NV d3ddn - 1V3H ¥3MOT _
A =
& F==7 YITIONINOD |
p | | HOSNIS OINOY10313 |
| 1V3H ¥3ddn _
ana/zA |
[ 1HM | |
] %. ! | |
_ ol . S R T |
L M o >na NS 590~ om0 1T on o o EeR
——— VIS MS Iy VIS AVIIY YO
N3TI0NINOD 3snd dNILIIAO ¥3ddn WA | ¥3ddn | NOEC 2@
NOILIN9I ¥3ddn ve'l #3ddn N #3adn [OnT T OIA I
| | | | °
1HM /(E\ 18/a3y a3 1T mg T e oo ng
| AVI3¥ NN MS_¥00a
—_— ¥3ddn | e ¥3ddn
S30IA30 INIWAVA 304 1 f
(AR — | e 8
= PEE— 1 a3y/>19
ES - Imn— -
=
“LNDYI0 ONILYAH ¥04 SINIWIMINDIY ANV NOILYYIIO T © ma/>na
40 NOILdISDS3G 404 ANV SH3INMO OL ¥3i3d ¢ 2 |2
Z S
‘q3SSIdd NOLLNG LMVIS 3HL ANV EEE
@35070 ¥00d 3HL ‘A3IASILYS S| INNOD NIOD JHL . = |8
N3HM 35010 TIM LOVINOD AVI3 NNY HOION 2 =
“g3S0T0 SI ¥00A NIHM d3SOT0 SIHOLIMS 1
*'O°'N 38V S3IHOLIMS ¥0Od ‘L NS N 17
‘S3I0N (N “17) Aoge
1
Xno o
®o & B 9430
L Eyni-4
=2 GRY [SY=in]
BLU bz =
W ~ E - 0
S —/———— 1l | 80Ld330V_ NIOD || [ A3¥D _ — &3 - .| 7 | worerocson]
] o 000 I / \ =
= NI ETTTIT: T o | EEEXTIA S BT CXXTI DR v f
W9/l elEldele] o @ B = FERES E—— Y Z|
oo SZESBE a8 - 3 a azo / — \ =)
e} | 3 2°% | o =3
20 29I = N o o~ O x 2% s - \ed
Sx VI B 38 |E¥3 8 @ zd WexR| FE: 12
@x| | & o S ZZux 2 z Sa | OWW = = 30
a g = £2 8 Eg& | 13B8La: w188
! Il |&3| %33 ¢ 88 sl1g oE | g8 eIV
| M SE Sz " 5 N M g | \ w< _.mm = m\ @
= (@]
f 290 oop]ms m_H_ RN /
[ oS
| FE L i
| ” > ek | /Mm v
I BLK e =—=
e ——| = [ e —
| [z l__ T —————T - - - - - - - - - - - -~ 1z 1 | wi
| o | (== | I _| | o | > Q
| Ex a | Z|Z| L ql_ Ex o | —
_ Iz Z | oKl w _ 1Z & z | S =
™ | ! 9 o BELSER 2 _ EE Q _ 2 R
o N O| | S ] N [*2] IT]
| IGE zc- 7 __ g _ IGE T 17 |1 ™ (2]
oz F>0 | J9 | £z F>0 |
_ lad 55! 3 FUSE 1B oo [N < 14
50,000 _ o _ 1.5A 20 =
| _l||_MM| . L o B RED D RED rlhmm | ~ m
| sElg iyl —— - ---83% BN | >
W ﬂ x|m|a|>| = o BLI o M
= & i _ 3 3
Wi
N BLK Bl _ a o
_ BLK mm@ms\I._. | MAU
qnauHrqs | -
| VIO /WHT FUSE | AMn e
_ BK 2 BLe=s | o) 3
| WHT=10 = WHT=10 | < o
| WHT S S o 9 o m
| o> =
VIO =9]VIO X
|2 m RED [ [} BLU [ leRy @ I 2 8
. 9 BLK ORG ST = |
I3 SO0 O WHT ._u Ziil xX%e | @ o
ls = O O W - N_w_w_ T _ =
I3 o ﬁnﬁ BRN ol 3| |3 *me)\w)* _ .uI\M
| =5 Ch Ch o e SRR OTE I o o
O e
_ s sk |55 > ¢ mg o =z
_ WiT ol > ™ - =
| GRY | @ a | pa =
_ RED/WHT | o o
xpel | _W_.x RED | O_
oo BLK/BLU | > =
[_BRN
| | o Z
| _ b B
S o o al o| o
_ EEE m EEE m_ _ = &
e e TSI B T e O s g
W > ! W >
« P 22 wm mm L oy 22, wm mm =
o ' ' [FY) o o
S EER W_Dm Nk} e _W._Mw EEx Noo &5 [P
ARl s bEo Re|d| |22 goahT |358 L& 2 gxld] |32
) Sontd ca= =3 53 0 Soul oY= =3 a3
[} - ol |_ @ [} — O @ |_ @
o} o o - o o

@ Part # 8533-084-001 1/22



	Section 7: Parts Data DC30X2  120V Control
	Cabinet Group
	Control Parts Group
	Hinge Plate Cover
	Bearing Housing Group 
	Tumbler Group
	Burner Housing Group
	Rear View 
	Control Assembly Group
	Coin Accecptor
	Wiring Group 
	Section 8: Voltage Conversion
	Section 9: 50 Hz Models

	Parts Data  8: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Coin Handling  8: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	50Hz Parts  8: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Kits, Assemblies, & Common Parts 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Wiring Harnesses 35: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Cabinet & Front Panel Group 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Rear View 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Cylinder, Seals, & Bearings 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Loading Door Group 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Chassis & Drain Valve 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Water Inlet & Rear Channel 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Electrical Components 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Control Panel 34: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Wiring Harnesses 56: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 



